ISO: 2001 Certified

TB Cal. 117-2013
Quality Assurance Lab Test Report

Date: 01/09/2020

Material #:

Material Name: Tilt

Reference Material:

Contents: 68.66% POLY, 31.34% PCRPOLY
Wgt oz/Linear yd: 20.112

Section 1: Cover Fabric Test

Length of Char in Inches

Specimen #1 0.500 Inch
Specimen #2 0.500 Inch
Specimen #3 0.500 Inch
Char Length: Pass

If the char measures 1.8 inches or less, the result is passing.
If the char measures more than 1.8 inches, the result is failing.

45 Minute Smolder

Resistance: Pass
"QA Lab Manager: Barbara Grant
Date: 01/09/2020

Telephone #: 828-893-4382



ISO: 9001 Certified

NFPA 260 Certificate
Quality Assurance Lab Test Report

Date: 01/09/2020

Material #:

Material Name: TilE

Reference Material:

Contents: 68.66% POLY, 31.34% PCRPOLY
Wgt oz/Linear yd: 20.112

Section 1: Cover Fabric Test

Length of Char in Inches

Specimen #1 0.500 Inch
Specimen #2 0.500 Inch
Specimen #3 0.500 Inch
Char Length: Class I

If the char measures 1.75 inches or less, passing results are categorizeed as
Class I. If the char measures more than 1.75 inches, the result is failing,
Failing results are categorized as Class II

QA Lab Manager: Barbara Grant
Date: 01/09/2020
Telephone #: 828-893-4382



IS0: 9001 Certified

UFAC
Quality Assurance Lab Test Report

Date: 01/09/2020
Material #:
Material Name: Pl

Reference Material:
Contents: 68.66% POLY, 31.34% PCRPOLY
Wgt oz/Linear yd: 20.112

Section 1: Cover Fabric Test

Length of Char in Inches

Specimen #1 0.500 Inch
Specimen #2 0.500 Inch
Specimen #3 0.500 Inch
Char Length: Class I

If the char measures 1.75 inches or less, passing results are categorizeed as
Class L. If the char measures more than 1.75 inches, the result is failing,
Failing results are categorized as Class II
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QA Lab Manager: Barbara Grant
Date: 01/09/2020
Telephone #: 828-893-4382



